

Test Report

Job No./Report No TR1774983

Date: 19 August 2020 Page 1 of 17

STITCH & TRIM AKS SAN VE DIŞ TIC AŞ

OSB ATATÜRK BLV NO:86 K:3 34490 BAŞAKŞEHİR/İSTANBUL İSTANBUL TURKEY

TEL: 05439395889

FAX:

E-MAIL: vedat@stitchandtrim.com

To the attention of Vedat Bey

The following sample was (were) submitted and identified by the client as:

SAMPLE DESCRIPTION	: A) Synthetic Leather (PL PU COTTON ELMA SERISI DE 1111548)
INDITEX ORDER NO	: Not Provided
INDITEX BATCH NO	: Not Provided
SGS JOB NO	: TR 1774983
INDITEX REFERENCE NO	: Not Provided
TEST TYPE	: Safe to Wear Only for Inditex
CLIENT	: Inditex
SAMPLE RECEIVING DATE	: 11 August 2020
TEST START DATE	: 11 August 2020
RESUBMIT DATE	: 14 August 2020
TEST END DATE	: 19 August 2020
TEST REQUIRED	: Arylamines, Phthalates, Colour Fastness to Water, Colour Fastness to Perspiration, pH Value in Textile, Colour Fastness to Rubbing, Formaldehyde, Lead Content, Cadmium Content, Fibre Composition, Lead in Paint, Cadmium in Paint, Organotin, Chlorinated Phenols in Textile
SERVICE TYPE	: Normal
RESULTS	: See Attachment
OVERALL CONCLUSION	: See Results

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TÜRKAK Accreditation Scope of this Laboratory.

TEST REPORT Job No./Report No TR1774983

Date: 19 August 2020 Page 2 of 17

Test Parameters	Result		
	A1	A2	A3
Chemical tests			
Azo Dyes Cellulosic EN 14362-1:2003	P	-	-
Azo Dyes Synthetic EN 14362-2:2003	P	-	-
Cadmium Content	-	-	P
Lead in Paint	-	P	-
Cadmium in Paint	-	P	-
Organotin	P	-	-
Perfluorinated Compounds in Textiles and Leather	P	-	-
Chlorinated Phenols in Textile	P	-	-
Phthalates	P	-	-
pH Value in Textile	P	-	-
Formaldehyde in Textile	P	-	-
Lead Content	-	-	P

Test Parameters	Result
	A
Physical tests	
Fibre Composition	See Results
Colour Fastness to Water	P
Colour Fastness to Perspiration	P
Colour Fastness to Wet Rubbing	P
Colour Fastness to Dry Rubbing	P

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

TEST REPORT Job No./Report No TR1774983

Date: 19 August 2020 Page 3 of 17

P : Pass / Meet the Client's Requirements

F : Fail / Does not meet the Client's Requirements.



Split: Split is needed (individual testing is requested).

LFGB Request: 4-aminoazobenzene confirmation requested.

The test results relate to the tested items only.

Test reports without SGS seal and authorized signatures are invalid.

Issued in Istanbul
Signed for and on behalf of
SGS Supervise Gözetme Etüd
Kontrol Servisleri A.Ş.

<p>Esra Aslan Customer Services Supervisor</p>	<p>Nurhan Berber Customer Services Administrative Assistant Manager</p>
	

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

TEST REPORT Job No./Report No TR1774983

Date: 19 August 2020 Page 4 of 17



"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

Tested Component List / List of Materials

Sample No.	Component No.	Description	Material
A	A1	Grey synthetic leather main with beige backing	PU
A	A2	Grey coating on synthetic leather main	Coating
A	A3	Beige uncoated synthetic leather main	PU

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

TEST REPORT Job No./Report No TR1774983

Date: 19 August 2020 Page 6 of 17

TEST METHOD RESULTS REQUIREMENTS
Azo Dyes (Forbidden Amines) ¹

Test Method: Inditex In-house method with reference to EN 14362-1:2003 - Analysis by GC-MS, Confirmation by LC-DAD

Component	Cas No	A1
4-Aminobiphenyl	92-67-1	n.d.
Benzidine	92-87-5	n.d.
4-Chlor-o-toluidine	95-69-2	n.d.
2-Naphthylamine	91-59-8	n.d.
o-Aminoazotoluene	97-56-3	n.d.
5-nitro-o-toluidine / 2-Amino-4-nitrotoluene	99-55-8	n.d.
4-Chloroaniline	106-47-8	n.d.
4-methoxy-m-phenylenediamine / 2,4-Diaminoanisole	615-05-4	n.d.
4,4'-Diaminodiphenylmethane	101-77-9	n.d.
3,3'-Dichlorobenzidine	91-94-1	n.d.
3,3'-Dimethoxybenzidine	119-90-4	n.d.
3,3'-Dimethylbenzidine	119-93-7	n.d.
4,4'-methylenedi-o-toluidine / 3,3'-Dimethyl-4,4'-diaminodiphenylmethane	838-88-0	n.d.
p-Cresidine	120-71-8	n.d.
4,4'-Methylene-bis-(2-chloroaniline)	101-14-4	n.d.
4,4'-Oxydianiline	101-80-4	n.d.
4,4'-Thiodianiline	139-65-1	n.d.
o-Toluidine	95-53-4	n.d.
4-methyl-m-phenylenediamine / 2,4- Toluendiamine	95-80-7	n.d.
2,4,5-Trimethylaniline	137-17-7	n.d.
**4-aminoazobenzene	60-09-3	n.d.
O-Anisidine	90-04-0	n.d.
2,4-Xylidine	95-68-1	n.d.
2,6-Xylidine	87-62-7	n.d.
	Conclusion	Pass

Note(s):

n.d. = not detected

Detection Limit = 5 mg/kg (for individual compound)

Requirement by the client= 20 mg/kg

Remark: * * Test result for 4-aminoazobenzene (CAS no.: 60-09-3) is considered as "not detected" (i.e. <5mg/kg) since both aniline and/or 1,4-phenylenediamine is not found (i.e. <5mg/kg) by mentioned test method.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

TEST REPORT Job No./Report No TR1774983

Date: 19 August 2020 Page 7 of 17

TEST METHOD RESULTS REQUIREMENTS
Azo Dyes (Forbidden Amines) ¹

Test Method: Inditex In-house method with reference to EN 14362-2:2003 - Analysis by GC-MS, Confirmation by LC-DAD

Component	Cas No	A1
4-Aminobiphenyl	92-67-1	n.d.
Benzidine	92-87-5	n.d.
4-Chlor-o-toluidine	95-69-2	n.d.
2-Naphthylamine	91-59-8	n.d.
o-Aminoazotoluene	97-56-3	n.d.
5-nitro-o-toluidine / 2-Amino-4-nitrotoluene	99-55-8	n.d.
4-Chloroaniline	106-47-8	n.d.
4-methoxy-m-phenylenediamine / 2,4-Diaminoanisole	615-05-4	n.d.
4,4'-Diaminodiphenylmethane	101-77-9	n.d.
3,3'-Dichlorobenzidine	91-94-1	n.d.
3,3'-Dimethoxybenzidine	119-90-4	n.d.
3,3'-Dimethylbenzidine	119-93-7	n.d.
4,4'-methylenedi-o-toluidine / 3,3'-Dimethyl-4,4'-diaminodiphenylmethane	838-88-0	n.d.
p-Cresidine	120-71-8	n.d.
4,4'-Methylene-bis-(2-chloroaniline)	101-14-4	n.d.
4,4'-Oxydianiline	101-80-4	n.d.
4,4'-Thiodianiline	139-65-1	n.d.
o-Toluidine	95-53-4	n.d.
4-methyl-m-phenylenediamine / 2,4- Toluendiamine	95-80-7	n.d.
2,4,5-Trimethylaniline	137-17-7	n.d.
**4-aminoazobenzene	60-09-3	n.d.
O-Anisidine	90-04-0	n.d.
2,4-Xylidine	95-68-1	n.d.
2,6-Xylidine	87-62-7	n.d.
	Conclusion	Pass

Note(s):

n.d. = not detected

Detection Limit = 5 mg/kg (for individual compound)

Requirement by the client= 20 mg/kg

Remark: * * Test result for 4-aminoazobenzene (CAS no.: 60-09-3) is considered as "not detected" (i.e. <5mg/kg) since both aniline and/or 1,4-phenylenediamine is not found (i.e. <5mg/kg) by mentioned test method.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

TEST REPORT Job No./Report No TR1774983

Date: 19 August 2020 Page 8 of 17

LEAD CONTENT

Test Method : INDITEX'S SOP-A-022/023/024 & INDITEX'S SOP-A-022/024 - ANALYSIS BY ICP-MS/ICP-OES

A3**Individual Test Result**

n.d.

90 mg/kg**Conclusion****Pass**

Note:

n.d. = not detected

Method Detection Limit (MDL) = 10 mg/kg

A test result for a composite sample below Inditex Splitting Limit (50 mg/kg for Lead in paint/similar surface coating material, or 50 mg/kg for Lead in accessible substrate materials) involves that the Lead content in all individual specimens are also below limits, according to SOP-A-022/023/024. Therefore, re-test for individual samples is not needed.

Composite test has been performed as per special request of Inditex and in accordance with Inditex's "CPSIA Reasonable & Responsible Testing Program".

Usually the same sample amount of each individual specimen is taken for sample composition, as it is recommended in the Inditex's "CPSIA Reasonable & Responsible Testing Program". Otherwise, if the amount of each specimen is different, the result for composite sample must be calculated using the minimum sample amount taken.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

CADMIUM CONTENT

Test Method : INDITEX'S SOP-A-022/023/024 & INDITEX'S SOP-A-022/024 - ANALYSIS BY ICP-MS/ICP-OES

A3
Individual Test Result

n.d.

75 mg/kg
Conclusion
Pass

Note:

n.d. = not detected

Method Detection Limit (MDL) = 5 mg/kg

A test result for a composite sample below Inditex Splitting Limit (50 mg/kg for Cadmium in paint/similar surface coating material, or 50 mg/kg for Cadmium in accessible substrate materials) involves that the Cadmium content in all individual specimens are also below limits, according to SOP-A-022/023/024. Therefore, re-test for individual samples is not needed.

Composite test has been performed as per special request of Inditex and in accordance with Inditex's "CPSIA Reasonable & Responsible Testing Program".

Usually the same sample amount of each individual specimen is taken for sample composition, as it is recommended in the Inditex's "CPSIA Reasonable & Responsible Testing Program". Otherwise, if the amount of each specimen is different, the result for composite sample must be calculated using the minimum sample amount taken.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

LEAD IN PAINT

Test Method : INDITEX'S SOP-A-022/023/024 & INDITEX'S SOP-A-022/024 - ANALYSIS BY ICP-MS/ICP-OES

A2
Individual Test Result

n.d.

90 mg/kg
Conclusion
Pass

Note:

n.d. = not detected

Method Detection Limit (MDL) = 10 mg/kg

A test result for a composite sample below Inditex Splitting Limit (50 mg/kg for Lead in paint/similar surface coating material, or 50 mg/kg for Lead in accessible substrate materials) involves that the Lead content in all individual specimens are also below limits, according to SOP-A-022/023/024. Therefore, re-test for individual samples is not needed.

Composite test has been performed as per special request of Inditex and in accordance with Inditex's "CPSIA Reasonable & Responsible Testing Program".

Usually the same sample amount of each individual specimen is taken for sample composition, as it is recommended in the Inditex's "CPSIA Reasonable & Responsible Testing Program". Otherwise, if the amount of each specimen is different, the result for composite sample must be calculated using the minimum sample amount taken.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

CADMIUM IN PAINT

Test Method : INDITEX'S SOP-A-022/023/024 & INDITEX'S SOP-A-022/024 - ANALYSIS BY ICP-MS/ICP-OES

A2
Individual Test Result

n.d.

75 mg/kg
Conclusion
Pass

Note:

n.d. = not detected

Method Detection Limit (MDL) = 5 mg/kg

A test result for a composite sample below Inditex Splitting Limit (50 mg/kg for Cadmium in paint/similar surface coating material, or 50 mg/kg for Cadmium in accessible substrate materials) involves that the Cadmium content in all individual specimens are also below limits, according to SOP-A-022/023/024. Therefore, re-test for individual samples is not needed.

Composite test has been performed as per special request of Inditex and in accordance with Inditex's "CPSIA Reasonable & Responsible Testing Program".

Usually the same sample amount of each individual specimen is taken for sample composition, as it is recommended in the Inditex's "CPSIA Reasonable & Responsible Testing Program". Otherwise, if the amount of each specimen is different, the result for composite sample must be calculated using the minimum sample amount taken.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

TEST REPORT Job No./Report No TR1774983

Date: 19 August 2020 Page 12 of 17

TEST METHOD RESULTS REQUIREMENTS
Phthalates¹

Test Method: With reference to CPSC-CH-C1001-09.4:2018 - Analysis by GC-MS

Component
A1

Benzylbutyl Phthalate (BBP)	n.d.
Bis(2-ethylhexyl) phthalate (DEHP)	n.d.
Dibutyl Phthalate (DBP)	n.d.
Diethyl phthalate (DEP)	n.d.
Diisobutyl phthalate (DIBP)	n.d.
Diisodecyl phthalate (DIDP)	n.d.
Diisononyl phthalate (DINP)	n.d.
Dimethyl phthalate (DMP)	n.d.
di-n-Hexyl phthalate (DnHP)	n.d.
Di-n-octyl phthalate (DNOP)	n.d.

Not Detected
Conclusion Pass

n.d.= not detected

Reporting Limit = 50 mg/kg

TEST METHOD RESULTS REQUIREMENTS
pH Value in Textile¹

Test Method With reference to GB/T 7573-2009 - Analysis by pH meter

Component
A1

pH Value 5,8 pH Value

4-7,5 pH Value
Conclusion
Pass

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

TEST METHOD	RESULTS	REQUIREMENTS
-------------	---------	--------------

FORMALDEHYDE IN TEXTILE

Test Method : INDITEX S SOP - GB/T 2912.1/2012C-ANALYSIS BY UV/VIS SPECTROPHOTOMETER

<u>Component</u>		<u>A1</u>	<u>Requirement</u>
Formaldehyde	Individual Test Result	n.d.	75 mg/kg
	Conclusion	Pass	

n.d. = not detected

Method Detection Limit (MDL) = 2 mg/kg

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

TEST REPORT Job No./Report No TR1774983

Date: 19 August 2020 Page 14 of 17

TEST METHOD RESULTS REQUIREMENTS
Organotin¹

Test Method: With reference to EN ISO 17353:2005 - Analysis by GC-MS

Component
A1

Tributyltin (TBT)	n.d.
Dibutyltin (DBT)	n.d.
Triphenyltin (TPhT)	n.d.
Diocetyl tin (DOT)	n.d.
Trimethyltin (TMT)	n.d.
Tripropyltin (TPT)	n.d.
Triocetyl tin (TOT)	n.d.
Tricyclohexyltin (TCHT)	n.d.

TBT, TPhT:
0.5 mg/kg
(each)
DBT, DOT, TMT,
TPT, TOT,
TCyT: 1000
mg/kg (each)

Conclusion
Pass

n.d. = Not detected
 Reporting Limit = TBT, TPhT: 0.5 mg/kg (for individual compound)
 DBT, DOT, TMT, TPT, TOT, TCyT: 1 mg/kg (for individual compound)

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

TEST REPORT Job No./Report No TR1774983

Date: 19 August 2020 Page 15 of 17

TEST METHOD	RESULTS	REQUIREMENTS
-------------	---------	--------------

Perfluorinated Compounds (PFCs) in Textiles and Leather

Test Method: SGS In House Test Method CTSL-SOP-RSTS-CHEM-219-1 & RSTS-CHEM-219-2 - Analysis by LC-MSMS and GC-MS

<u>Component</u>	<u>A1</u>	
2-(Perfluorobutyl)-ethanol (4:2 FTOH)	n.d.	
2-(Perfluorohexyl)-ethanol (6:2 FTOH)	n.d.	
2-(Perfluorooctyl)-ethanol (8:2 FTOH)	n.d.	
Perfluorobutanesulfonic acid (PFBS)	n.d.	
Perfluorobutanoic acid (PFBA)	n.d.	1 µg/m2 (each)
Perfluorohexanesulfonic acid (PFHxS)	n.d.	
Perfluorohexanoic acid (PFHxA)	n.d.	
Perfluorooctanesulfonic acid (PFOS) ^	n.d.	
Perfluorooctanoic acid (PFOA)	n.d.	
Conclusion	Pass	

Note(s):

n.d. = not detected

^ = PFOS refer to Perfluorooctanesulfonic acid and its derivatives including Perfluorooctanesulfonic acid, Perfluorooctanesulfonic acid potassium salt and Perfluorooctanesulfonamide.

Reporting Limit = 1 µg/m2

TEST METHOD	RESULTS	REQUIREMENTS
-------------	---------	--------------

Chlorinated Phenols in Textile¹

Test Method: With reference to Modified §64 LFGB BVL B 82.02-08:2001 with alkaline digestion - Analysis by GC-ECD/GC-MS

<u>Component</u>	<u>A1</u>	
Individual Test Result		
Pentachlorophenol (PCP)	n.d.	
2,3,5,6-Tetrachlorophenol (2,3,5,6 TeCP)	n.d.	
2,3,4,6-Tetrachlorophenol (2,3,4,6 TeCP)	n.d.	Sum of PCP and TeCP: 0.05 mg/kg
2,3,4,5-Tetrachlorophenol (2,3,4,5 TeCP)	n.d.	
Sum of PCP and TeCP	n.d.	

Conclusion **Pass**

n.d.= not detected

Reporting Limit = 0.025 mg/kg

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

TEST REPORT Job No./Report No TR1774983

Date: 19 August 2020 Page 16 of 17

Colour Fastness to Dry Rubbing¹		
Test Method: GB/T 3920-2008		
Test Conditions: Assessment: Numerical gray scale rating		
(A)	DRY	Requirement by the Client
A1	4-5	3

Colour Fastness to Perspiration								
Test Method: ITX_GB/T 3922-2013								
Test Conditions: Assessment: Numerical gray scale rating								
(A)	Colour Change	Staining on single fiber						Requirement by the Client
		Acetate	Polyeste	Cotton	Acrylic	Nylon	Wool	
Acidic A1	4-5	4-5	4-5	4-5	4-5	4-5	4-5	C:3 S:3
Alkaline A1	4-5	4-5	4-5	4-5	4-5	4-5	4-5	C:3 S:3

Colour Fastness to Water								
Test Method: ITX_GB/T 5713-2013								
Test Conditions: Assessment: Numerical gray scale rating								
(A)	Colour Change	Staining on single fiber						Requirement by the Client
		Acetate	Polyeste	Cotton	Acrylic	Nylon	Wool	
A1	4-5	4-5	4-5	4-5	4-5	4-5	4-5	C:3 S:3

Colour Fastness to Wet Rubbing¹		
Test Method: GB/T 3920-2008		
Test Conditions: Assessment: Numerical gray scale rating		
(A)	WET	Requirement by the Client
A1	4-5	2

Remarks: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

TEST REPORT Job No./Report No TR1774983

Date: 19 August 2020 Page 17 of 17

Fibre Composition¹

 Test Method: Regulation (EU) 1007/2011
 Method No: 7

Component
Test Result

Component	Test Result
A2 POLYURETHANE	Positive

Remark: Tolerance of fiber content in accordance with GB/T 29862-2013

Fibre Composition¹

 Test Method: Regulation (EU) 1007/2011
 Method No: 7

Component
Results*

Component	Results*
A3 POLYESTER	62,2%
COTTON	37,8%

 *For labeling requirements and test conclusion refer to Inditex Labeling Standard <https://extranet.inditex.com/extranet>

* * *

End of Test Report

* * *

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-and-conditions/terms-e-document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

Unless otherwise requested SGS applies shared risk decision rule

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days"

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.